2

2




L v
MODEL 3214G- -
< REF. ~ PART -, B : QTY. = REF. PART C ’ QTy.
No. NO. - DESCRIPTION’ REQ. NO. NO. DESCRIPTION . REQ.
1 1 3§ B FlangeLock Nut1/4 ~20... 0000012
-2 1893445 2 39 1742493BDG Grille Cap™ .......iive.... .2
"3 °1756043 1 40 -¢ 1100069 . - Hex Hd. Sciew 1/4- 20x 1. o2
4 1754125 2 41~ 1755948BDG Grille............. POV B
£ 5 1705793 2 42 1753912 Side Cover Guide .. /... ... ... 4
6 e 1107383 - 2 .43 1756629 - PopRivet1/8x 1/4.............. 8.
7 1734269 . .2 44 - 1743554BDG L.H.Side Cover..:..0..0...«...7"1
8. 1706782 - 2 - 1743553BDG R.H: Side Cover‘..\ .............. 1
9 1754519 : - T 1 45 1701055  Wdsher......................... 2
10 ® 1186393 . FI. Nut 3/8-16. ... iuvienen w2 46. »- 1115815 . . ' Phil. Hd. Machine Screw C T
11 . 1756154BOW Rear Fender .."............. s o #10-24x5/8........ T e .4
12 - 1756038 Hood Decal.:.... .. ..... . ; 47 1727127 Rubber Latch...........ec.... 2
13 1756037. Hood DecatR.H. ......... N 48 1727126°  Clip...iveeei..... L 2
14 1756036 . Hood Decal L.H............. PN - 49 © 1185985 . KepsNut #10-24 ................ 2
15 1754624 R.H. Fender Decal ...... LT 50~ 1744067 Sealing Strip. ... :..... U a1
16 1756176 -  L.H.FenderDecal...!......... Rl _ 51 1755449 Ext. Spring 2....... s R C 2
17 ' 1186391 - Flange Nut5/16-18.............. 13 52. 1744051BDG Hood Assembly . ~........... a1l
18+ 1756041 Side CoverDecal LH. .....x....... 1 53. . 1755834 ' Service Instrument Decal ........ 1
) 1756042 Side Cover Decal RH.. .0 ...... S 54 1736098 - ** Carr. Bolt 5/16-18% 5/8......... 2
19 1756034 ©  Decal,Model ..........0....0... 2 55 . 1107381 . FlatWasher1/4 .............. .. 4
20  1743987BOW Running:Board Support-.....:... 1.7 56 . 1750686 : -InstrumentPanel................ 1.
21 1751805BOW R.H. Running Board............ Sy 57 = 1753413, Throttle Decal ................. 1.
‘22 51803BCW L.H. Running Board ..... 5. N 58" . 1747144 Cap .l
23 - 1742665 RIH.FootPad,......... e Lo ©.59. 1,754.}521 - lgnition Switch Decal ...... e 1
24 1755729 ~ L.H.FootPad.. . !'......... AU 17 60 1754604 . - -ChokeDecal............... R
25 e 1186330 . . _FI Lock Screw 5/16-18x7/8..... 10 . 61 _1754126 - Retalner....‘.......f’. ........... 2
26 ' 1755944 .. ‘CenterFootPad i............... 17 - 62 .1742934 Angle Bracket Speed Nut . . ... .. 4
27 1755942 . Instfuction Decal ............... 1 63 ~ 1750532.. Nut, Self Thd ............0...... 6
28 o #186347 . ' Fl. Screw3/8-16x1./. ..., ..... c2 64. . 1754415 . - SpacerPlate.:..... e i .2
29 1759452 .  Quadrant..........i......... b 1 65 1758766 . : Seal..i........iw..... il ..l @
30 « 1111599 Hex Hd. Screw 1/4-20x5/8...... 4 .66 . 1755779 ) Bearing .............. e 4
'31. 1747836  Retaining Ring........... R .. -6 67 1185257 ' Refaining Ring...... e L. 2
32- 1742459BDG Hinge Link ....... e .2 e B8 AT55622 . RO . .iei i 1
33 _J758587BDG Hinge Strap Assembly..‘.;;.;..‘.. 2 .89 _17556203TB Support Assembly ........... e 1
- 34 1752914BDG Grille Support Assembly......f. L2 70  1756486STB- Pivot Bracket B T 1
35;0, 1734398 - Lock Nut 1/4-20.....%. ....... 8 NI~ 1735223. Spray Paint (White) - .
.36 1742458BDG Hinge Link ... o0 e 2 NI 1736796 ‘Spray Paint (Dark Green) . -
37 1186309 - Flange Lock. Screw 1/4- 20x5/8 .12 o
e Common Hardware - Purchase Locally (Grade5 R . o
where apphcable) ML T e R 7
) 4 o L ~
: T - ¥y R e 2.
S - o &

-




~ . » u - R Lo . . R - . . . N - . "

" “'SUBURBAN TRACTOR

Al S : o . ) e : el : . e e

. FRAME,LIFTAND ..
- .STEERING ASSEMBLY




- L .
\ : - MODEL 3214G -
55 xoi . 4
— - - - ;
" REF. =~ PART L QTY. . .. REF, . PART . : Qry. /
NO. ~ NO. o DESCRI_PTION ' REQ. NO... No. DESCRIPTION REQ ,f’
- S L '—’—.ﬁ .. . o LK~ .l :
1 1724491 . ThdForm Screw 5/16-18x3/4’_ "4 40 - 1715301 Thrust Washer ... ... L 1
2 1747804. - Steering Wheel ... ... ... .5 ., 1 41 - 17505071, Sector Gear Assembly 1
3 e 1185279 - - RollPin 1/4 x 2-1/4 1 427 :-1185386 Flange Bearing ....:... e 2
4 1185632 'Flange Bearing ........... ..... 1 - 43 . 1113527 - ‘Retaining RiNg............v..... = T
"5 . 1756608 Steering, Shaft Support ... ....... 1. 44 :1747316BDG Bracket ................c.... FUE |
6 ¢ 1186389 . ‘Flange'Nut-1/4-20............... 9 45 7 1'75(_3_581 e Steerlng AP L 1.
7 .e 1186309 Flange Screw 1/4-20x5/8 ....... 1375 46 * 1100049 . Hex Head Screw 3/8-16x 2- 1/4 2
8 1758724BDG Instr. Panel Supp. ..... e ER 47 o 1733398//S ) Hex Lock Nut 3/8-16 ............. 4
9.7 .1185456. . U Type Speed Nut 1/4- 20 ......... 4_f . 48 o 17087@; - FlatWasher 3/8.....:00 el ~ 4
10. - 1756073BDG Battery SUPpPOrt. .........0...... " 49 e 1110150 . “Lack Nut3/8-24................. 2
11-°.1754179  PushLink ... 0.x. oo 1. 50 . 1716180 ‘< BallJoint.........0...... ool 2
12 . .1703539. . Handle Grip . ........ [ 1 7’51 e 1186247 .. Jam Hex Nut 1/2- 20 .............. 2 -
13 . 1759450 Liff LOVOrASS'Y (vvuvvivvarnnen.. 1 . 52 1750499 Steerlng Rod’ B T S P 1 ’
147 . 1186330 - F1. L8ck $crew 5/16—18x7/8 34 53 1185803 . -Grease Fitting .............; 1
15 1750957 © -« Lock Nut1/2-20................. 2 54 1750811BDG ‘Attachment Bracket .. .. _ 1
.16 - 1750495' - Steering Arm ....... 1. 55 e 1186345.,;_ ‘'Flange Hex Screw 3/8-16 x)3/4. . 4
17 1805368 : Washer............ PRI 1 56 . e -1186393 Flange Hex Nut 3/18- 16 ........... 4
18 1185427 Retamlng Rlng el 2 57 . 1758231 ~ - :Lock Hex Nut5/8-11i........... 1
C19 1747189, L PiNL Ll i e i 1 58 ~ 1758232 " Hex Hd. Screw 5/8-11 x2-1/2 1
"20. .+ 1757659 - Sliding Gutde-.‘ ........... nl 59 .- 1750486 L.H. Spindle ASS'Y. oviveei i 1
~21 . 1757661 . " Lift Guide T LT 1 60 .. 1750490 R.H. SpindilarAss’y ....... ... 1.
22 1107385 - FlatWasher 1/2...0... ... cedee. 2 | B1..°.1750341 | BUSHING ......otinniiiiinnnsns 4
23 ¢ 1186391 :Flange Lock Nut 5/16-18‘.,...._...38 . 62 1718086  ValveStem ..................... 2=
.7 24 #.1100350. CotterPin1/8 x T .............. 2 ‘63 1185976 Grease Fitting .............. SRR "4
~ 26 TATSI070° L LtROd . ive, il 1 64 1750924 . . Wheel (Incl, Ref. 61 &63).....’,..--, 2.
26 1751TJSBDG Bracket ..." ... B B 65 . 1750354 Tlre 15 x 6. 00—6 B 2
27 1754950  Lift ShaftAss'y.:............... - 66 - 1742133 Flange Bearing ................. 4
. 28 - 1754944BDG Fender SupporLAss"y il _ . 67 '~ 1185388 Retaining Rlng...z...' ..... L 4T
29 1758842 . --Rear Panel Ass'y....0..... e 10068 1701447._- o Washer........... W si.... AR
30 - 11740984BDG Axle Support . ... ... il 1 69 1750484 ' FrontAxle Ass'y............ 1.
'31...1185388 - RetainingRING........0. ... %5 2 70 1750841 : TieRod ...... R R S
327 1747315BDG Bracket ................ci.ecie. ¥ - 71 1742343BOW Eropt Frame .. .................07 1
"33 1177567 .. ,-'_'RetammgFllng....'...f..........v.. 1 72" 1747322 Spacer..‘.....-'\..: ...... '2‘,
34  1755847BDG Rear Frame...i......\.0.,...... ' 73 1744444 Wheel Cap ..........0...c...... 2
35, 1742934  “.Angle Bracket Speed Nut..:..... 4 - 74 . 1185830 Special Washer.,.......... ._.’. .... A/R:
'36 | 1751284. ' Steering Shaft™........... EPIUR 75. 1747320 . .Gable Guide . .:........... ThLL 2 .
© 87 1730375 ShlmWasher‘...................‘js_“ﬁ .76 e 1100043 - Hex'Screw 3/8-16x 1-1/4,....... -2
¥."38 " 1747303 . " Mange Bearmg B ‘_'-1::1 77 1756177 - Pulle)(.....h._....f........... ....... 2
39 1750594 Steering’ Support Assembly v 1 . R : .
»-Common Hardware - | P . , X
A.wheré appllcable) S e v R
PR ‘..3_,1r\); . . s "’s.n'ﬂ,: .'q_. D i v
.,/.3- L v‘-i‘_"_,;- PO , ' * W e ';‘; S R
S Fhi o : Lo - l' _.._v~ s ,;'. VoA e et W
N o o p “,,’ h# K x0T e ERA “y
B JO S - f; :‘ .__ ..'—— S ff .g " ) »"} c, N . [} " _/ }_4 T o
X P— N .n\:. ‘ : “‘T y \,_. .}Q _R~r‘ - ‘ d-l' ,_,. ;‘ PR X.' N
: . ﬂ ) e N K :-‘ o : , . ~ :,»., S g 5. 4 .
- ® B AN SR N N : . L - - S
| O . f 4 . . . N < L ) ' t ¢ . - N R .
. . _ . e L : o
‘;Z. Ld e . / P :




SUBURBAN TRACTOR

) «59',

H. Rear Hole -

e




. . !
' MODEL 3214G
# ;
""'REF.” PART - . 4 . QTY. = REF. PART - o Qry.
" NO. NO. DESCRIPTION REQ. NO. NO, DESCRIPTION REQ.
1. 1744390 ~  Fuel TankPad ......... 00, 1 25 1105029 ~‘Elbow; 90°' ............... PR 1
. - 2: 1186329 FI. Screw 5/16-18 x 3/4 .......... S22 ‘267 1744455 Special- Washer ................. 17
- . 3., 1758459BDG Heat ‘Shleld ..................... 2 '27. e 1100244 - Lack Washer 7/16, ........./ ,/J '
. 4 1752795 Fuelline ... ..... T - 1 1758464BDG Heat Shield .....:....... ; T
5 ...1750687- ' HoseClamp ...........0 ... 2 . . 29 1744454 - Hex Screw.7/16-20 X 3. 1-
: 6 1751477 . Fuel Shut Off Valve ...... e 1 s 30 - 1185986 Speed Nut #10-24 . ... 4‘
"7 1738433  Bushing............. IO | "31.°, 1758463BDG Heat Shield ... ... 1
8. 1737118 : Kno_b..._.'.* ........ el 2oL 32 11.00069 vHexScrew1/4 go 100000 .. 4
9. 1758801 Throttle Control ... .., .. ... 1o 33 e 1111606 - Screw, 5/16-18% 2 ..... e 1
10 -° 1758800 . Choke Control........0...... SR RS 34 e 1100799 Hex Head Screw 5/16-18 x 1- 1/2 3
11 e 1115815 - Phil, Hd. Screw #10-24 x 578 ..... 4 7 35 e 1748146 ' Sq. Key: AJAXA1/2.0 0 1.
12 ® 1185985 - . KepsNut#10-24 ................ 4 , -, 36° -1747148  Sheave....................0..00 1
13, 1 75842GBDG Heat Shield .............. I 1. . .87 17558341 =  ElectricClutch.......... ey Ta
14 1727491 ° Fuel Filter .............. SO | 738 - . 1754787 .  Clutch Retainer................: 1. -
15 1758429BDG Heat Shield ................. . 139 e 1100255 . Flat Washer 5/16........... el 1,
16 . Engine, B&S.14 H.P. Model _ 41 - 1754204 . Trim ........... T
. : 7294777{ ........... e, 1 42 - 1758719 . Spacer...........,lv..: 3
17 1186230 - Hex-Nut’ 5/16-18 ....1 . ... .. “... B, . 43 1757949 ° “Muffler .........0..0 0.0 1
1826 1100242 * . Lock Washer 5/16...... P ‘4" 44 1758940- - -Deflector, Muffler ....... 1
19 .. 1758768 Sealing Strip........... Feeenn e 1 45" 1756044 Fuel Gauge ..................... 1
-’20 1735531 “Wire Tie........ k. ... e 4 . 46 1756460 Fuel Tank (Incl. Ref. 45) ... -
‘21 - 1747738 J-Clip il 3 “47. 1750962 Screw, #10-24 x 5/8 ..} .. 2.
_ 22 1745366 = ' CableHanger..-..... e -3 48 - 1714721 ~  Spacer....... PR S 1.
23 '1758458‘ _ Tube-OilDrain ............ i 1 49 . -1758311BDG Bracket ...............0...0 001
24 7, ,1745688 Cap, Pipe...... e e b 1 - NS :
. N \ . ' . o . ) ) KR
- Order Parts frOf‘[‘] TYour local Bnggs & Stratton L _f:vv o
engine dealer o . |
, , i
.. Common Hardware - Purchase Locally (Grade 5 : '
" where applrcable) \ L _ L e . i
\_[ . s . . B "h N I . ’.' } ,
° ! ¢ “
/: . * . ) o
. ;{\‘ | ' .
e TR . A .
.“‘ '.. . . . . : L s . - : ll'r - 1 ‘ v
B Iyt T T T e e e e T e e AT
. Ry ‘ra R ’.‘ .lva ‘ : . ]”” ‘- SN 5 . ‘; . ; ‘.:'.a v'. ) . a .. ‘ \\, ”'-.' ) ,_; : C !
;'T Fa® N -‘. \_4 . ot o ’ _" “ : ~ o o o
31’ ) + c_ S ‘ v \ ) RS
.. . e, - 40( 7 . .
g vy ‘E,, . . i ,.-' 4 B




.

. -

SUBURBAN TRACTOR

> -
od
@
-
-
.
D
<
b o
=-Q
N
= T
e O
-.,c.y.
Q.
z
. A
w
-
g
&
(]




B \'g S ; T S R e R PSR S

-MODEL 3214G

NO. NO <+ " . DESCRIPTION" - - REQ.. _NO. NO. ... DESCRIPTION - - . REQ.
1 1724231 - Knbb........-.i.'...'.'..\..._.' ....... w. a7 87 1757291 . € 2
‘2 1107382, . FIatWasher5/16 “ 1.+ 38 e 1733398 .3
.3 1705092 . FlatWasher.... /.. .l .3 .. 39 1748491 PRETOI L
-4 . 1111609 'HexHd. Screw5/16—18x23/4 © 4 7 40 . 1751880 ArmAssy \ 2
.5 e 1107383 ~  Flat Washer 3/8-....... .._.-.. -,10‘ .42’ _..‘,1756047\ "Shift Lever Ass'y . L '
6. 1747186 Pusfion Cap.+.......... “ L+.1. 43 1752523 . - sHift Rod EAE R
. 7.0 1747188 - V-Belt (96:88) ..... PRI A I 1728908,.5,_ Compressmn Sprmg : P |
- 8. _1752798 BeItGunde Rod,'. S - -",45_ -,‘1107,386“2( FIatWasher 5/8.._..._....;.‘.......'. 2 -
“1750297 Belt Guide . aeie 1 - .47 . 1715538, " ‘Nylon Bushing. .. T.. .o itioees 2
1185596 © . -Set Screw ... o c2: 0 4771751809 Torsion Spnng........f._.,.“...::.., [ R
. 1743640 Transmission Sheave © 1. 48 1746941BDG Idler Arm ASSJ PR a1
\ . 5-Speed Transmlssmn Model 801 149 1760097 T .ldler ... ... 1
_ '1104335,1 . 8q. Key3/16 X2 ..%m. .00 2750 1760096 - ‘Belt Guide': : : -
e 1100255° ~' Flat Washer 5/16 "8 . 51 ® 1100049 ' . Hex Hd Screw 3/8 16x2 14,
2515 e 1782499 . Lock NUt 571618 ... iil Ll 4  52.e 1100243  Lock Washer3/8....._..'.;.......
B [ R ‘1742103806 Transmission Suppon...;'." ....... 1 .53 1756151 .- Mdler ...[l.. L0 i "
17 -e 1186330 “Fl LockScrew5/16-18x7/8 ' 2. 54 .1742054 . .Spacer-.., ‘
©.. 18 € 1186391 - . FINut5/16-18 .., .6, 55 1750852 - Tlre20x/800-10
~ 19 e 1724491 - Thd. Form Screw- 5/16- 18x3/4 - 02,56 . -1718086. . Valve Stem . ...... P P
20 1746943 Brake Rod .. ..... . vl iven.. 1. 57 1750351 'Wheel DiSC .. oovviliiveionlin. 2
211751808 . Idler Support Assy..__.‘.'...l.'.-._.ﬁ. 4. 58 1‘7:479'98  ‘Washer 3/4 ........ i e
227 1750526 ¢ ‘Torsion'Spring..i......i........ 1. -59 1185388 _ ' Retaining Ring.... 700 i
23 1743606 - Tr‘ansmlssnon Arm.."...'.'.._....z XA '__60 : _1728694/ " Foot Rest..‘ ...... S D
124 * 1107381 FlatWasher1/4..-..‘.;'.:..',...'..--... 1. 61, 17560497 - Brake Pedal Assy...'....‘..'..-..'.. -1 .
25 « 1100241 - ‘Lock Nut1/4......... ..0...o... -1 . 62 e 1100350  -Gotter Pin1/8x1 .. ..i...v. .3
26 1111683~ Hex Screw 1/4- 28x1/2 ....... ... - 170 .63 1714233 . Nylon Bushing .
27+ 1750946 . Pin..... e e e 1 64 4111074 Jam Nut 5/16-24-.. ... ... DR R
28 » 1705093 .. Washer.:.... N JVA/R. 65 1751063 ‘Brake Lock Rod’.....2.0 000l vl 1 L
.29 1750839 " ShanAssy...-..'..‘...."....'...;.... 1 7 66 e 1100359 s CottarP|n1/8x5/8 R
.30 *1104436 . ., WoodruﬂJ(ey3/16x3/4. ...... el A 67 . 1746942 . ClutchRod.e.........cicoiaiie o1 o
31 - 1750299 . oShift Arm Ass'y ., ... it e..n) 1 - 68 _o'_‘1893445 - ‘Washer, Flat 3/8 TSSO S, B
32, . 1186244 Lock Nut§/16-24 ........;.c.... - 1 69 ‘e~ 1100088 -  Screw Hex Hd 3/8- 1sx1-3/4....'. R
.33 .- 1752524 . ;BallJomt..,[?. L S S 700 1747873 - ~Wheel Cap .o.aiL il oL 2
34 1120210 * - - Roll Pm3/16x1oo ............ L. .3 7 71 1713783 . .Spacer............ ‘ '._'...'-"“. ..... SURCH I
35 e 1186389 - ' ‘FilLock'Nut1/4-20 :\............0 .4 72 .1749904\- CEYeBOI. .
36 : 1744320 ! Belt Gunde.;.'.', el sieee, 1073 001177567 - Retaining Ring.. ..ol 10
o : e . 74 1729482 . Ext. Spring”. .\ ... PO B
e Common Hardware Purchase Locally (Grade 5 .. L 75 1755584806 Intérlock Brackét ......7........ 1:°
where appUCable) . ) / o .{1 . g A - o . I ; -
L
o . ? B ]
/ o ~ = v




. SUBURBANTRACTOR 1
L T S S

S




PRI | ' MODEL 3214G
e ORDER AL PEEHLESS PARTS FROM YOUR NEAREST Pt T
g ' _ POWER PRODUCTS TECUMSEH ENGINE»DEALEFI ‘ ST

. . K. g
RS ) ’ ’ . - ’ i Y 4.

3 £ : . . . S L wﬂ s . . “;/’ - m‘ -
v REF. ' PART e e REF p PART '3“’ A2
5 NO. NO DESCRIPTION Phe e NOE il NO DESCRIPTION, -
s : - e T : I . ot -
S 1 T7007T1A Transaxle Case '~ 7 TR 88 7 780113 - Flat washer
< . 2 778136 Spur Gear (15 Teeth)_ oo ;39 780119 Ball Bearing. - - .. “
i TRAT 7781‘Mpur Gear (12 Teeth) "« "= 0 "0 00 410 788051 - i8quare Cut Hlng :
'3 778126, pur Gear (20 Teeth)' o S L 42 788057 .- -Square Cut ng
-4 - 778127A - Spur Gear (25 Teeth) Poow7o % 43 1780112 - ‘Needle Bearing - 5
" 5. 778163 ° Spur Gear (31-Jeeth)- - . S -7 44°'%°780114 ¢ Flat Washer . .
.67 778162  Spur-Gear (19 Teeth). - " 46’, 788053. - ‘Square Cut Ring} '
T .7 -778123A  Spur Gear (25 Teeth)< " . 47 772082, - Transaxie Cover- i~ -
: -8 7 T78124A - Spur Gear (30 Teeth) L 48 - ‘784290 . Shift Rod & Fork Assembl'
9. 778122A.- Spur Gear (22 Teeth) . 49 - 1776226 ‘lnput Shaft: .- A ;
10 7 778128A Spur Gear (28:Teeth) - 50 . 776183A  Brake Shaft © = ki ‘
1. 778146A . SpurGear (37 Teeth) .~ - 151 - 790007 . BrakePad Plate'- . §
31274 778154 . Bevel Gear (42 Teeth) - Wid .52 .790006  BrakéPad . ‘. " ;
137 784266 . Shift Collar._ © : 53 .1:786026 - Dowel Pin - -
g 14’ 786060 - : Sprocket (14Teet ) NI TRN -7. B ©792075 - ' Locknut 5/16224 - .
15 --°786061. . Sprocket, (10. Teeth),, Cotel e 850 792076 Flat Washer . P e Cag
" .16 [ 776204'  Counter Shaft ' .. v T 7. 56790031 - BrakeLlever .. ;
s 17 . 778353 - Input Bevel leoh ' 57 792073 . Hex Hd. Thread Formmg Screw 1/4-20 X .
a0t 1870 786074 L Spacer o S~ PR, P V7 SRR , _
¢ 19 - 778138 OutputPiriion . .. se( 1790025 Bruke Pad Halder
e 200 . 778139 : Output, Gear R ' \'5-_ 59 - ‘778053A Drfferentsa’f Gear Assembly (lncl 1 of No
: ~21° 790003 - o : ©.60) . L
"22. |, 792089A i T eo . 780064 ' Busmng S o .
i . 25 788040 ' Hetalnlng_ng ' . B6OA" . 780120 - . -Bushing ¢ - . Tl
L ~26  7BO105A .. Flanged Bushlng i .61 "= 778166  Bevel-Gear. " ’ g7
oy 27 .-780]18A - Flanged Bushing’ e, D620 778131 5 Bevel leon
C ‘28 .-786062A . Roller Chain (No. it Cham 22 Lmks) <" 63 r._" 786034 .- Drive Pin ~. ' e
29~ - 780072 _.__Thrust Washer - .84 780065 ,Thrust Washer
o .30, 780122 - Needle Bearing i .85 7792018 . _Retalnmg ng v
: S 31 792077, SteelBall N - '-,, .66 © 792040 Roil Pin- s .
' - :32°°.7 780109 . Thrust Washer. | ‘ . 67 " 780001 ' Thrust Washer
o T,33 - 792078 & . Set Screw 3/8-16x3/8 S 68 = 774670 Axle (15-1/8" Long)
, .34, 792079  Springt’ " o U89 774669 . Axle’(13-3/16" Long) .
SR LT '.792073 Hex Hd: Thread Formmg Screw 1/4 20 x> .70+.7 792035.. ‘Retaining Ring
C T S1-1/4 -\" - ) 710792074 Hex Hd. Plug 9/1‘6—18 Thread
< 780108- Thrust Washer_---" ' - S LT3 786086 " Bracket: S,
- ;37-' 780121"' Ball Bearing ’ 774 788089 “Seal Square Cut T
L L ;U R
. . 3 B % e . 3 .
e L Bt B . . ,
{.‘: o : ,". e ey EAR n“ = .
. : . . N R - o : SR
) LR .- o P o }‘ < N e
S I . ® i EE : o ° o
P : o S B . 3 .
e : SRR ” D




© SUBURBANTRACTOR -~ .. . . .

. : . . . .




.. Model 3214G

‘REF. = PART = AT -QTY, 5 o S * ) & A .
'NO. ~ ~ NO. " -~ ‘. DESCRIPTION REQ. - ' DESCRIPTION =~ REQ. '
.17, 1752506 SWItCh v vviyeeeennnn s 11 .0 2271100241 Lock Washer 174 ........... % ... -2
. +2 1756074 " Battery Cable (Pos.)...... 1 23 1748014 Grommet.... ... ......... e
"¥. 3 .1186389- . Flange Lock Nut 1/4~20.. EUTRE CE . 24-7 1752841 StarterCable ;.. ............. 1
T4 1744021BDG Light Support. ... ... P 25 1752134 .. Console Wire Harness. ..... PRI
5. 1726435 . ’Headlight........ .00 20 ©26 ¢ 1747738 W-Clip....oo o et 20
. B 1758070 Screw #10-24:x5/8... ... T2 27 1755349 ' " Screw 1/4-20X1/2.............. -2
70 1111599 - ¥Hex Screw1/4 20x5/8 ~ 2 28 .. "';1'751328' Switch ........... et 1
8 1735531 Wite Tie : ‘ 7 . 2971734934, . Grommet...... e e s 1
;29 1756075 _Eattery Cable (Neg) ...... 1 .30 1756076 . Interlock HArNEss ............... 1
TU10 S 1755910 - Lense ..., ...l el 0 1. 31 ' 1754608 PTO Switch ............ P 1
.11 e 1186229 - Hex Nut.1/4- 20 veew..s 200 827 1754856 Light Switch . ...... il 10
/.22 ..1753784" . . Battery Tray : Se it 1o 3300 1754250 - gnition Switch .. 10,
713 *1107381. .;"'FlatWasher1/4 e 2 i 34. 1753986, . .IgnitionKey ....... S 2
© 14 .. 1734398 -,_Hex Lock Nut 1/4- 20 feeiaariceian 2 % 35.-. 1758466 - . - Harness, Engine ..... P -
.15 1752586_ T JEBOILONG e e Y 2 36 1755802 ©Cover ........ rherpeesene FR I
' g.v15 * 1115815 . a:a,‘Phnl Hd: Screw #10—24x5/ S 37 % 1751572 .- BUIb Ll et 3
A7 -* 1185985 . Nuit #10—24 . 38 ¢.1186020 . - Thd Cut Screw #6 32x3/8. Ta R
18 '1753840.. * Battery". ; L : *‘,;39:-,1;‘1743516-‘; .. Replacement Fusé; 30A IUESSE RS R,
-—:"“19,,-' 1752137,.;: Solenond ;40 v1755487 v Grommet.;’.’.,..,..._ ...... ‘ 1.l
20 1750963 Screw#6-32x1/2 B I Lo M T
L2 1744022 Retamer.l.v.v.'......v...Q.-‘...‘,,...c.-.‘[-'z. - - R =
5. R o ,_ . R SR T ; e v' * <! -3 « o
. Cgmmon Hardware Purchase Locally (GradeS ~ THES T . S PR
where apphcablé) w0 < q L . S o . . 7 o e
5 . i i S, N S D | 13
. L TR0 Cal e e e
R ) . N O ror o s : . !




b j
1. Electric Ciutch’ > T e i
2. Magneto - o :
3. Light Switch . R
5. Starter Lnghl ' .
6. Battery”.
7. Alternator )
" 8. Battery Light * ' )
9. Brake Swi(ch 3 - . - o —
, 10. Fuse 30A I . K £ COLOon cooe
12.PTO nght ' R-RED '
13. Seat Interlock Switch \ 8-BLACK
14 DlodeAsgembly _REAR-V-I-ET—} . W-WHITE- ~ .
15. Ignition Switch B | ATTACHMENT DRIVE A 0-ORANGE
Sk T SWITCH . Y-YELLOW
17.. PTO Switch s
e Lo . P-PURPLE
18. Solenoid c J _ " 8L-BLUE _’
19. Fuel Solenoid™ , . ) . RIWLRED-WHITE
R : . . _ L WiB-YELLQW BLACK |-~
B " Jd. IR _ - ° R/B-RED/BLACK
. o _'_@ i W 4 Lt n‘_“ = T :, Fu, OFF - RuN | - STAAT W/BL-WHITE/BLUE”
e ; Tt 87, P OFF ON- - ’ —1 ] FA/v—RED/YELLOW
o . . REAR VI OF IGNITION SWITCH . ’ . .
a ' v N ; m . BR-BROWN. .
. 3 Y . s T ;
I b A Lot v " . ) . . - " .
g PR S S S - )
. ’ L N e N "' L 4 _/ . i L.
» A P R i ) - oo ie K .
; B ~ . <o - AN . . . - . , : L
e T e * S g - ? 99 S
e - . R A ’ U . “ . N ) l\: ) -
. 8 » <7 i L
. - . . . P Fl
R < s - _ 7 .a " - ‘ L) .
i s > A ! : ‘- ;‘s & . ’ ‘

”

/WIRING DIAGRAM

 MODEL 3214G




